
C-Service 3

TABLE OF CONTENTS

SPARE-PARTS BOOK

M8 25.3Model:

Chapter 1: A Main Frame & Components

Main frame assembly 2M8A010A Page 2

03.10.2022



C-Service 3.1

M8A010A

018.100.0104 Side Panel Assembly1  1.00

011.100.0062 Step Assy-RHS2  1.00

5030550362 M16x320 Bolt  (With ballast weights)3  2.00

5030550022 M16x60 Bolt (Without ballast weights)3  2.00

018.100.0102 Radiator Rear Cowl Panel4  1.00

503.999.0020 M6 Flat Washer5  6.00

503.999.0019 M6 Spring Washer6  6.00

503.999.0008 M6x20 Bolt7  2.00

503.100.0018 M6x25 Bolt8  4.00

503.055.0029 M10x30 Bolt9  2.00

503.999.0017 M10 Spring Washer10  2.00

0111000057 Aluminium Guard11  1.00

503.999.0013 M8 Flat Washer12  8.00

503.055.0246 M8 Spring Washer13  6.00

503.999.0021 M8x25Bolt14  7.00

503.055.0017 M20 Nylock15  2.00

201015 M20 Flat Washer16  2.00

500.100.0009 M25 Double Pipe Clamp17  3.00

503.999.0031 M8x45 Set Screw Dac18  3.00

503.999.0014 M10 Flat Washer19  2.00

058.100.0001 Jackleg Wear Pad20  4.00

058.062.0000 Wear Pad Shim21  4.00

0111000036 Wheel Motor Hub Guard-RHS22  1.00

011.100.0038 Wheel Motor Hub Guard-LHS22  1.00

501.056.0135 Horn23  1.00

503.999.0009 M8 Nyloc24  1.00

503.055.0186 M5 Nyloc25  1.00

501.055.0198 Main Fuse26  1.00

503.999.0118 M5 Flat Washer27  2.00

201040 M5x20 Screw28  1.00

Model:M8 25.3

Pos Part No DescriptionM8A010A - Main frame assembly 2 Quantity

Page 2 of 203.10.2022


